Institut fir Baustoffe,
Massivbau und Brandschutz

" TU BRAUNSCHWEIG

Materialprifanstalt
fiir das Bauwesen

i

—

e g o
SO —
LA i \‘*(-_\\

Test Report 3
A\
/PR 2\
8%
. L 4
\\_ \"*-..._-/ 41:";?':{
\'ff':a u nsﬂ,-,‘.‘/
Document No: (3157/0976) - 1/06 - MU dd 2006/7/13 —
Cient: Yeu Ming Tai Chemical Industrial Co. Ltd.
No. 11, 34th Road
Taichung
TAIWAN 407
Date of Contract: April 18th, 2006
Contract received: April 20th, 2006
Contract Contents: Determination of Limited Oxygen Index (LOI)
of PTFE Seal Tape acc. DIN EN I1SO 4589
Test Regulation: DIN EN ISO 4589-2, Sept. 1999
Sample received: April 20th, 2006
Sampling: made by client
Name of product: PTFE Seal Tape
Date of Test: June 13th, 2006

This Test Report covers 2 sheets and - annexes.

Fehler! Verwelsquelle konnte nicht gefunden werden. darf nur volistindig und unveréndert weiterverbreitet werden. Ausziige oder Ktirzungen bedirfen
der schriftlichen Genehmigung der MPA Braunschweig. Dokumente ohne Unterschrift und Stempel haben keine Giiltigkeit. Das Deckblatt und die
Unterschriftenseite dieses Dokuments sind mit dem Stempel der MPA Braunschweig versehen. Das Probenmaterial ist verbraucht.
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1. Test Material
The client delivered the PTFE Seal Tape on April 20th, 2006.
Name of the product of client: ,PTFE Seal Tape“

Condition of test Material: 2 rolls of PTFE Seal Tape, width ca. 20 mm, Length ca. 10 m,
thickness ca. 0,08 mm.

(no further information from the client.)

Before the test the samples have been stored under normal condition according to
DIN 50 014 23/50-2.

2. Implementation of Test

According to DIN EN 1SO 4589, the Limited Oxygen Index (LOI) of the above mentioned material
has been tested.

The determination of LOI is implemented according to paragraph 5.2.4 of DIN EN ISO 4589.
The test procedure A is implemented according to paragraph 8.2.2.

3. Test Results
Material received: April, 20th 2006
Date of test. June 13™. 2006

Table 1: Test Results

Test

Limited Oxygen Index [%)] > 99
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Braunschweig, July 13th ,2006





